3677 300A Yvuaylsi—

00000 O 0 O MENU BACK

CONTROL LEVER

15 —9
Rl BaRES BB AR Ex%| & W R 5 #® 5 &
NO. PART NO. PART NAME Q’ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3677 3001 001 |74k BRACKET 1
2 | K110 0108 016 |F'JLb BOLT 9 |M8x16(4T)
3 | 3677 3021 000 [Ln'— LEVER 1
4 ]3677 3031 000 |Lin'— LEVER 1
5 | 0796 0161 815 [DU7'vYa BUSH 4 |16x18x15
6 | 5229 3081 000 [4)y7’ GRIP 2
7 | A222 0106 020 [#53%Y SCREW 2 [M6x20
8 |3677 3036 000 |t™V PIN 1
9 | 3677 3038 000 [ 'ILb BOLT 2
10 | 3408 5008 000 |!Jv4yk =)l LINK BALL 2 |BL8D
11 | A301 0108 003 |Fvb NUT 6 |M8
12 | 3522 4341 000 [Jo9k" = LINK BALL 2 |BL8DL
13 | A301 2108 003 |Fvb NUT 2 |M8L
14 | 0350 0140 822 |PW WASHER 2 |8x22x1.6
15 | F301 0108 000 [Fvk NUT 4 |M8
16 | 3677 3041 000 [7'5%4 vk BRACKET 2
17 | 3677 3045 000 |9 LINK 1
18 | 3677 3049 000 |')v4 LINK 1
19 | 0750 0560 014 (A" 7Yv4" BEARING 2 |6001DDU
20 | 0741 0002 800 |CYvY" RING 2 |H28
21 | 0740 0001 200 |CYUY" RING 2 |S12
22 | 0750 0569 004 |A' 7YY BEARING 2 |6900DDU
23 | 0742 0100 800 |EYJv4 RING 2 |o8
24 | 3205 2004 000 |2 7°)vy SPRING 2 |#50
25 | K814 0108 030 |Fik L+ BOLT 2 |M8x30(8T)
26 | K814 0108 035 |Fik 'Lk BOLT 2 [M8x 35(8T)
S100 —40— 09/02/20




	MENU BACK: 


